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Date: September 6, 2016

SHOCKINDICATOR ENTERPRISE CO., LTD.
2F., NO.64, LANE 156,

FUDE 2"°P RD., XIZHI DIST,,

NEW TAIPEI CITY, TAIWAN

The following merchandise was submitted and identified by the vendor as:

Product Description: Detection of Shockindicator and Tiltindicator

Style/ Item No.: 25G Shockindicator (Yellow Label)/ No.1 ~ No.5;
37G Shockindicator (Purple Label)/ No.1 ~ No.5;
50G Shockindicator (Red Label)/ No.1 ~ No.5;
75G Shockindicator (Orange Label)/ No.1 ~ No.5;
100G Shockindicator (Green Label)/ No.1 ~ No.5;
Tiltindicator/ No.1

Manufacturer/ Vendor:  Shockindicator Enterprise Co., Ltd.

Country of Origin: Taiwan
Quantity: Total 26 pieces
Testing Period: Aug. 29, 2016

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Required:  (According to client’s test specification, please see following sheets in detail.)

1. Drop Test

2. Tilt Test

Test Results: — PLEASE SEE ATTACHED SHEETS -

*HCB80219/2016, dated on September 5, 2016, is hereby canceled and replaced by HC80219A/2016.

Signed for and on behalf of
SGS TAIWAN Ltd.

Hank Chiou
Supervisor
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1. Drop Test:
Test Equipment:

Name Brand Model Serial No.

Drop Tester King Design KD-128A WR112197097

Lab Environmental Conditions:
Ambient temperature: 25+3) C
Ambient humidity: (55 + 20) % RH

Test Method/ Specification:
Sample condition: Stick with wooden box
Carton size: (1) L: 600 mm W: 500 mm H: 500 mm
(2) L: 450 mm W: 280 mm H: 330 mm
Wooden Box Weight: (1) 40 kg
(2) 20 kg
Drop height: 30 cm, 40 cm, 60 cm, 90 cm, 120 cm
Test surface: Steel plate of 1cm thickness

® Examine whether the indicator of specimen(s) could be change color or not after this test.
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Specimen:
Style/ Item No.: 25G Shockindicator (Yellow Label)/ No.1 ~ No.5;

37G Shockindicator (Purple Label)/ No.1 ~ No.5;

50G Shockindicator (Red Label)/ No.1 ~ No.5;

75G Shockindicator (Orange Label)/ No.1 ~ No.5;

100G Shockindicator (Green Label)/ No.1 ~ No.5
Quantity: Total 25 pieces

Test Result:

Check Item
Whether the indicator of Note
specimen change color or not?
Style/ Item No. Drop Height

25G Sholf;(kl)r;gllcstoe; (Yellow Yes (See photo 8)

25G Sholf;ki):%i/clf\iltoeg (Yellow Yes (Same as photo 8)

25G Sh(’f;éﬂﬂifﬁ?; (Yellow 30 cm Yes (Same as photo 8) Wooden Box (1)
25G Sholj:;i)r;%i/cstgz (Yellow Yes (Same as photo 8)

25G Sh"f;&ﬂ%’fﬁ?é (Yellow Yes (Same as photo 8)

37G Sholf;ti)r;(lj)i/cl?lt:.; (Purple Yes (See photo 10)

37G Shol_c:ki)r;%i/czts; (Purple Yes (Same as photo 10)

371G Shofgér;%;cz?;(P“rp'e 40 cm Yes (Same as photo 10) Wooden Box (1)
37G Sholi::ti)r;i)i/c'it;)'z (Purple Yes (Same as photo 10)

37G Sholi::ti)r;i)i/c'it;)'g (Purple Yes (Same as photo 10)
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Test Result--Continued:

Check Item
Whether the indicator of Note
specimen change color or not?
Style/ Item No. Drop Height
50G Shockindiﬁitﬁgr (Red Label)/ Yes (See photo 12)
50G Shockindiﬁi'.cgr (Red Label)/ Yes (Same as photo 12)
50G ShOCki”dﬁigr (Red Label)/ 60 cm Yes (Same as photo 12) Wooden Box (2)
50G Shockindilfli'rgr (Red Label)/ Yes (Same as photo 12)
50G Shockindilflirgr (Red Label)/ Yes (Same as photo 12)
&S Shoﬁ';g'e?)img_rl(orange Yes (See photo 14)
o5 Shoﬁ';g'e?)img_rz(orange Yes (Same as photo 14)
56 Shoﬁ';g'e‘f;/cﬁgg(ora”ge 90 cm Yes (Same as photo 14) Wooden Box (2)
756G Shoﬁ';ig'e(:)i/cm;(orange Yes (Same as photo 14)
756G Shoﬁ';ig'e(:)i/cﬂg'rs(orange Yes (Same as photo 14)
100G Shlc_);lgierlr)d/i&eg.olr (Green Yes (See photo 16)
100G Shﬁ;‘gier;)cjif\fg_%r (Green Yes (Same as photo 16)
108G Shﬁ;‘égl';iﬁfg%r (Green 120 cm Yes (Same as photo 16) Wooden Box (2)
v Shﬁ;‘gmi&aﬂr (Green Yes (Same as photo 16)
PG ShE;ELT;iKIaJ_%r (Green Yes (Same as photo 16)
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2. Tilt Test:
Test Equipment:
Name Brand Model Serial No.
Level Meter NIIGATA LM90 001

Lab Environmental Conditions:
Ambient temperature: 25+3) C
Ambient humidity: (55 + 20) % RH

Test Method/ Specification:
Test method: Lean the specimen then measure and record the angle while the tiltindicator
change color.
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Specimen:
Style/ Item No.: Tiltindicator/ No.1

Quantity: Total 1 piece

Test Result:

Check Item
Angle

Style/ Item No.
Tiltindicator/ No.1 80°
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Test Photos:

1. Appearance of specimen: 2. Appearance of specimen:
25G Shockindicator (Yellow Label) 37G Shockindicator (Purple Label)

i

3. Appearance of specimen: 4. Appearance of gﬁecimen:
50G Shockindicator (Red Label) 75G Shockindicator (Orange Label)

R

5. Appearance of specimen: 6. Appgarance of specimen:s
100G Shockindicator (Green Label) Tiltindicator
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Test Photos--Continued:

-' Drop Test: o 8. AppearanoeofspecimenafterDropTest.

25G Shocklndlcator Yellow Label 25G Shockindicator (Yellow Labe

WARNING

9. Drop Test: o 10AppearanceofspeC|men after Drop Test:
37G Shockindicator (Purple Label) 37G Shockindicator (Purple Label)

WARNING

11. DropTest o 12, AppearancespechropTest
50G Shockindicator (Red Label) 50G Shockindicator (Red Label)
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WARNING

| 13. Drop Test: 14. Appearance of specimen after Drop Test:
75G Shockindicator (Orange Label) 75G Shockindicator (Orange Label)
N T eV

WARNING

15. Drop Test: 16. Appearance of specimen after Drop Test:
100G Shockindicator (Green Label) 100G Shockindicator (Green

18. Appearance of specimen after Tilt Test
Tiltindicator

17. Tilt Test

— — — The End of Test Report — — —
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